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M RIGEE S Y ¥ FRE T 2 3R (The following sample(s) was/were submitted and identified by/on
behalf of the applicant as) :
i# R B 7 (Sample Submitted By) : pE2 'f? LEH R F T @ (HANTECH ADVANCED MATERIALS CO., LTD)

¥ & ¢ #(Sample Description) DR & B SRR

Jz ¢ p #p (Sample Receiving Date) . 2019/06/03

B2 (Testing Period) ;. 2019/06/03 to 2019/06/11

B % % (Test Results) #45BT - % (Please refer to following pages).
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P38 % % (Test Results)

P #(Page): 2 of 8

B2 3% = (PART NAME)No. 1 : &ggiR el (MIXED ALL PARTS)
PIFRIE P - RleE >3 &
Lk — R~
(Test Items) (Unit) (Method) DL (R;SUit)
o.
4 / Cadmium (Cd) mg/kg |%% IEC 62321-5 (2013) » MR im & 2 n.d.
IR s R RL / With
4~ / Lead (Pb) mg/kg |reference to IEC 62321-5 (2013) 2 40.0
and performed by ICP-AES.
& / Mercury (Hg) mg/kg | %% IEC 62321-4:2013+ AMD1:2017 - 2 n. d.
PR A8 8 TR Sk kiR
/ With reference to IEC 62321-
4:2013+ AMD1:2017 and performed by
[CP-AES.
+ % 4% / Hexavalent Chromium Cr(VI) mg/kg | %% IEC 62321-7-2 (2017) » mUV-VIS 8 n.d
(&) ¥ipl 5 %+ IEC 62321-5 (2013) » ™
ICP-AES#:#]. / With reference to
[EC 62321-7-2 (2017) and performed
by UV-VIS. ; With reference to IEC
62321-5 (2013) and performed by
[CP-AES.
% 5.3 % %9 / Sum of PBBs mg/kg = n. d.
- 55% % / Monobromobiphenyl mg/kg 5) n. d.
= %8 % / Dibromobiphenyl mg/kg 5) n. d.
— - .
;/iﬁzi / Tr1bromob1pl}eny1 mg/kg %% TEC 623216 (2015) > 11 § 40 & 47 5 n. d.
w 5.5 % / Tetrabromobiphenyl mg/kg | .. v % p . o) n. d.
T - &/ F# &Rl / With reference to
7 %% % / Pentabromobiphenyl mg/kg 5 n. d.
— . IEC 62321-6 (2015) and performed
> 78.7% % / Hexabromobiphenyl mg/kg by GC/MS o) n. d.
= 8.2 % / Heptabromobiphenyl mg/kg ’ 5 n. d.
~ 5.3 % / Octabromobiphenyl mg/kg 5 n. d.
1 %8 % / Nonabromobiphenyl mg/kg 5) n. d.
-+ ;8.9% % / Decabromobiphenyl mg/kg 5) n. d.
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X5
B3 P H i I ’
(Test Items) (Unit) (Method) iDL (R;zuit)

$ 5. ¥ A / Sum of PBDEs mg/kg - n. d.
- 5.7 ¥ @ / Monobromodiphenyl ether mg/kg 5 n. d.
= 4m ¥ @/ Dibromodiphenyl ether mg/kg 5 n. d.
z 4m ¥ p / Tribromodiphenyl ether mg/kg 5 n. d.
= 4.5 ¥ M/ Tetrabromodiphenyl ether mg/kg %J‘; IE?/'523‘2176 (2915) T L AR R A 5 n. d.
7 4.5 ¥ B- / Pentabromodiphenyl ether mg/kg R/ # KA. / With reference to b n. d.
—— , [EC 62321-6 (2015) and performed
>~ 8.7% ¥ p / Hexabromodiphenyl ether mg/kg by GC/MS. 5 n. d.
= ;8.5 ¥ @i / Heptabromodiphenyl ether mg/kg 5 n. d.
~ %8 ¥ pe / Octabromodiphenyl ether mg/kg 5 n. d.
1 %8 ¥ ¢/ Nonabromodiphenyl ether mg/kg o) n. d.
-+ 8.7 ¥ @/ Decabromodiphenyl ether mg/kg o) n. d.
¥ 9 pe- (2-v g B)f; / DEHP mg/kg 50 n. d.
(Di- (2-ethylhexyl) phthalate) (CAS
No.: 117-81-T7)
AFZPRET ¥ Y Ay / BBP (Butyl mg/kg 50 n. d.
Benzyl phthalate) (CAS No.: 85-68-7)
ARFZ " ez 7 A / DBP (Dibutyl mg/kg 50 n. d.
phthalate) (CAS No.: 84-74-2)
#F- v piz 27 f; / DIBP (Di- mg/kg |43 IEC 62321-8 (2017) » »1 5 4p & 47 50 n.d.
isobutyl phthalate) (CAS No.: 84-69- &/ F# &P / With reference to
5) [EC 62321-8 (2017). Analysis was
MF- " B %Ay / DIDP (Di- mg/kg |performed by GC/MS. 50 n. d.
isodecyl phthalate) (CAS No.: 26761-
40-0; 68515-49-1)
F- " pi- 23h, / DINP (Di- mg/kg 50 n. d.
isononyl phthalate) (CAS No.: 28553-
12-0; 68515-48-0)
MFZ PPREZ  Ffn / DNOP (Di-n- mg/kg 50 n. d.
octyl phthalate) (CAS No.: 117-84-0)
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# 3z (Note) :

1. mg/kg = ppm; 0. 1lwt% = 1000ppm

2. MDL = Method Detection Limit (= i ff p[4&*2 &)

3. n.d. = Not Detected (& # )

4. "-" = Not Regulated (& %1% &

5. (@)
FARG RN AR HRERE 0 P2 B & sn.d o R RIFES B &
The result of Cr(VI) is "n.d." as the result of Chromium (Cr) is less than the MDL of Cr(VI), and
confirmation test of Cr(VI) is not required
FEZEARA S W2 3 F HRpHRUE > F-E S FERREE -
If the Chromium (Cr) content is not less than the MDL of Cr(VI), confirmation test of Cr(VI) is
required.

6. o PR ANY FARRRERF LY FREPRERE AR LAY BuHE - H ez E. (The samples
was/were analyzed on behalf of the applicant as mixing sample in one testing. The above results was/were
only given as the informality value.)
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£ £ & n 428 / Analytical flow chart of Heavy Metal

TR T AR 26 B RS R 2R R (2 FEREEEN)

These samples were dissolved totally by pre-conditioning method according to below flow chart. ( Cré* test method excluded )
B A R C M2 [ Technician : Rita Chen
B RI3Ef F 4 1 %R E® [ Supervisor: Troy Chang

| RS

/ Cutting ~ Preparation |

v

| Pl &£ £ / Sample Measurement |
I
| * 42 Cr(VI)
l #: P/ Cd/ Hglé Cr v v
L 13RI B i A | repivomes | [ epived ]
R R RIT AR AR R —

Acid digestion with microwave / hotplate ABS/PC/PVC # # # ¥ /Others v

7 A\ v # -k % 5 | Boiling

e Sy ) . 150~160°C ™ i} water extraction

&4 / Filtration Dissolving by it / Digesting at
: ultrasonication 150~160C +
| v v At R

v

v

BB0CiEE Tz F it

P~k k | Separating

Cool, filter digestate

7 1- | Digesting at to get aqueous :
7 % | Solution 7 i% | Residue 60°C by phase through filter
ultrasonication +
v | |
v den g d HIBES |
A S N 1 1 .
1) 4 -ﬁﬁﬂl/z | Alkali fuslon 4 7 pH / pH adjustment | Add diphenyl-
2) @pkis f# [HClto dissolve carbazide for color
+ development
4o or g d B¢ [ Add diphenyl-
l carbazide for color development *
v s 12 UV-VIS » £l
R P & &% i e 540 nm h
R E TR 4L & [ICP-AES 2 UVAVIS » £ I 593 7 & 540 nm ¢ A 1 Measure
“Jz & [ Measure the absorbance at the absorbance at
540 nm by UV-VIS 540 nm by UV-VIS
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5L F/ 5 R ¥ A 47428 / Analytical flow chart - PBB/PBDE

AR 2%k [ Technician: Yaling Tu

s

B Rl f F 4 : Ekc® [ Supervisor: Troy Chang

A =R A2 R | First testing process ———§
E R P FHAA [ Optional screen process sassmnn:
FEEAR A [ Confirmation process = « = «p

| Sample / # & |
v
| Sample pretreatment / # &3 &JL |

Screen analysis / #» & 4 ¥5

| ]
IIIIIIIIIIIIIIIIIIII'IIIllllllllllllllllll'l
v

Sample extraction % & %/
Soxhlet method % 3% 55~

]
v

Concentrate/Dilute Extracted solution
ke ) ﬁﬁ/fﬁ?
v
| Filter / 5% & |

1
v

| GCIMS/ # 4p & 47 7+ % |
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¥ R 4 475428 / Analytical flow chart - Phthalate

B Pt Rt p7er [ Technician: Yaling Tu
B Pl f § 4 cs&Fc® [ Supervisor : Troy Chang

[irl#% 3 3% [Test method: IEC 62321-8)

Ho B2 e ]
Sample pretreatment/separation

!

Bt THR o § st f2 575 /
Sample dissolved/extracted by THF

!

Foiefr

Dilute Extracted solution
FATHRA T/
Analysis was performed by GC/MS
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¥ BEP ey BEET O PMATRRERALEE/I, X
(The tested sample / part is marked by an arrow if it’s shown on the photo. )

¥k g2 2k (End of Report) **
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